New Jersey Institute of Technology

Digital Commons @ NJIT

Theses Electronic Theses and Dissertations

10-31-1977

Municipal point source pollution in the Hackensack Meadowlands
estuary

Alfonso Augustine Hernandez
New Jersey Institute of Technology

Follow this and additional works at: https://digitalcommons.njit.edu/theses

6‘ Part of the Chemical Engineering Commons

Recommended Citation

Hernandez, Alfonso Augustine, "Municipal point source pollution in the Hackensack Meadowlands
estuary" (1977). Theses. 2112.

https://digitalcommons.njit.edu/theses/2112

This Thesis is brought to you for free and open access by the Electronic Theses and Dissertations at Digital
Commons @ NJIT. It has been accepted for inclusion in Theses by an authorized administrator of Digital Commons
[...]
ously mentioned, the Hackensack River has become & "dead-end-
ed" tube from which there is 1little or no flushing of pollu-
tants. Deing aware of this, the New Jersey State Dept. of
iHealth has issued orders to mwost of these plants to conform,
at least, to precent State effluent limitations. Conformance
to these orders would require that plants which presently pro=-
vide primary treatment be up-graded to include secondary treat-
ment facilities which will biologically treat the, otherwise,

untreated organic loads.

As the effluents from the existing treatment plants are of
inferior quality and the volumes of such wastes large, other
sources of pollution remain hidden. aAmong them are small in-
dustries, combined sewer overflows, treatment plant by-passes
and other unconnected discharges, such as run-off, which are
not presently treated. It nmust be realized that while indust-
rial wastes generally contain chemical and physical contamine
ants which may be harmful to the aquatic environment; this
harm may be an unwentedcolored water, which is unappealing aes-

thetically, or a film over the waler which reduces the oxy-



269,

gen-liquid transfer ratio, thus lowering the dissolved oxygen

content in the water.

Therefore, it is necessary that the degree of treatment
and the quality of the effluent discharged into the Hacken-
sack River must be at such a level so as to permit the in-
tended use of the area to be developsd, In order to aid in
maintaining adequate and reliable operation of the treatment
facilities, there must be rigid enforcement of sewer regula-
tions in controlling the raw wastes entering the system. In
addition, these regulations should be specific with respect
to the maximum allowable concentrations of the materials per-

mitted to be discharged to the sewerage system.

The remainder of this section shall he devoted to discus-
sing and illustrating the alternate methods of upgrading
those treatment plants previocusly discussed. No attempt
shall be made to include a cost analysis since it is beyond

the scope of this thesis,

Lyndhurst-llo, Arlington Plant

One of the problems exﬁerienced in the operation of this
plant is the fact that head losses through the comminutor
during peak flows create a back-up condition into the Parshall
flumes, thus interfering with accurate flow measuring. In

addition, excessive maintenance is required on the cutting



270.

assemblies on the comminutor, as grit is not removed from
the sewage prior to flow through the comminutor. Also, grease

and oil removal is accomplished menually with little results.

Among the first steps in up-grading a primary treatment
facility is to determine at what rate of efficiency the plant
is operating. From there, it should be a simple matter of
deciding which units should be replaced or added to the SysS=-

tem in order to increase the operation efficiently.

Obviously, it is necessary to reduce the head losses through
the comminutor so that back-up pressures will not occur, even
during peak flow conditions. One solution would be to pro-
vide a wet well unit before the comminutor so that the flow
rate to the comminutor can be maintained at a constant rate
through the use of sewage pumps. In addition, it will be
necessary to remove the coarser materials prior to flow
through the comminutor. Therefore, coarse bar screens should
be set up before the wet well, allowing removal of materials
to be used as landfill. This procedure should save consider-
ably on the wear of flow pumps and other units in the treat-

ment plant.

Next, since the average flow of sewage is above the designed
capacity of the plant, it is necessary to provide settling
basins capable of handling the increased flow. Perhaps the

simplest solution would be to provide additional settling



271,

basins. With three tanks in service, the detention time will
be increased allowing more suspendeﬂ'solids to settle out.
From the primary settling tanks, the primary sludge may be
pumped into a larger primary sludge digester than the one

now in service.

After the primary treatment, it is necessary to install
a secondary treatment system which will further reduce the
organic loading. Trickling filters should be used at this
point - parallel to one another - with proper recirculation
for etfective treatment. Irom the trickling filters, the
effluent should then flow into secondary settling basins
which will further remove any suspended particles which may
have washed through the trickling filters. DPart of the ef-
fluent from the secondary settling basins should be recycled
to the influent channel leading into the plant for further
treatment. Secondary sludge may be pumped into the primary
digester. The remaining effluent may proceed to the chlorine
contact tank now used for disinfection with chlorine or

chlorine compounds.

Because grease and oll cause scum on sedimentation tanks
and interfere with the biological filtration, grease traps
or skimming tanks should be provided to remove them from
the sewage prior to the primery settling tanks., Figure 28

illustrates such a plan.



: : Tcommid Coporad) - ; ~Irickling
Influent | ! o Commis G e ; A
AT '~'~7'Liet well 7 nutsr | “ g J

n \\(;//{

— L
1 Tanks ) ) \\\ ////
Recyeled Effluent »

des o

Ttsiudg . R Partial Recirculetion .
; ; b N
. -~ ; : N
o ‘ ! OGOy by . it
! ‘ L U— - i
Receiving | [J ' | Ik Y
In 4 H - [T AU B U
waters ° Cettling LY
Contact Tank T2A¥3 ] i
! i
i Secondary 3ludge ,
_/‘_
Sludge Dl;estcri
Sludze 2rying L ‘
R S > TLandfill
. Surernatant Liquid \\—// = “Leds 7

FIGURE KO. 28

- UP-GRADED LYWDREUAST = LORTE ARLI.GTON JOIAT hEETING PLANT



273,

"Triboro" Meeting Plant

The problems being experienced in this plant are many;
among them are the lack of grease and scum collection equip-
ment. This allows floating materials to pass to the trick-
ling filters withvresultant clogging and inefficient perfor-
mance of the filters. Plant pumping facilities, both raw
and secondary sewage, are unreliable and experience consid-
erable downtime. In addition, the mode of operation of the
secondary pumps is not proper for uniform dosing of the trick-

ling filters and contributes to poor filter efficiency.

The industrial components of the flow are appareﬁtly of
considerable strength. The inadequate treatment presently
applied to tre wastes from this plant has been the subject
of attention from the liew Jersey State Dept. of Health re-
sulting in various citations for excessive BOD's and suspend-
ed solids, by-passing of plant units, coliform bacteria,

color, odor and for insufficient chlorine residual.

Obviously, from the problems encountered within the plant
that it is wandafory that effective trectment be added in
order to reduce those pollutants and contaminants which are
causing poor performance. Therefore, the treatment plant
should be reconstructed or ﬁp—graded in such a manner so as

to cut costs to a minimum.

To begin with, pre-chlorination of the sewage is ineffect-



274.

ive due to the possible chlorine demands of the various in-
dustrial pollutents. Chlorination at this point should be
discontinued and saved for final disinfection where there
will be little chlorine demand from the treated effluent.
Next, mixing and flocculation should be introduced to create
large floc particles which can then be easily removed. Fol-
lowing this syste, will be chemical coagulation; here various

precipitates wmay be formed, thus, lowering the TOD level.

‘"he primary settling tanks should be expanded in order to
handle more sewage. Presently, the plant has a designed cap-
acity of 4.0 mgd with an aveprage daily flow rate of 3.4 mgd.

If we assume that the communities will expand socially and
industrially, then the treatment plant should be ready to
handle this increase. Irom tne primary settling tanks, the
sewage should flow into the four available trickling filters
which will be in parallel and series. This 1is to create a

high degree of treatment by allowing the sewage to flow through
two filters rather than individually. Recirculation will not

be necessary for this type of set-up.

Trickling filter efiluent should then proceed to secondary
settling. Some of the secondary effluent should be recycled
to the inlet channel leading into the plant for further treat-
ment. The remaining effluent should go to a carbon adsorption
column for color reduction. X¥rom here, the final effluent

is chlorinated and ultimately diposed.



27%.

 Buspended solids - raw and secondary sewage -~ are pumped
into the primary sludge digester and then into the secondary
digester where the supernatent liquid is recycled into the
plant at the inlet channel. Treated sludge from the second-
ary digester should be elutriated so as to reduce the concen-
tration of bicarbonates and, finally, vaccum-filtered prior
to ultimate discharge as landfill. Figure 29 illustrates the

up-graded plant.

North Bergen Central Plant

The lNew Jercsey State Dept, of Health has evaluated the
treatment facility maintenance at the plant to be marginal.
It has been reported that the flow turough this plant is either
by-passed or afforded little or no treatment. In addition,
there are no sludge digestion tanks and the sludge drying beds
are not being used. In addition, sludge is removed by scaven-

ger service on an "as needed" basis.

Obviously, this plant nust be converted into primary sedi-
mentation basins with grit chambers to remove most of the
suspended solids. In addition, due to low flow rate into
the plant only two trickling filters may be required to oxi-
dize the organic loadings, with three sedimentation basins
supplying recirculatior to the trickling filters for further
treatment. Figure 30 illustrates what this plant should ap-

pear as.



Carbon

o

i

wiving

Tloccul

|
I
|

o

Tanks

Liscrp-
tion
Y
Teceliving
aters

T

YVacuun

UP-GRADED KUTHERFCORD - LAST

“\f\\
N

Mltration

Supernatant

Liguid

Chanical

)

L,',M_.fﬂ_?‘}J L_J

Cozzulation

PIGURE NO. 29

RUTHERFORD = CARLSTADY JOINT Il

EETIHG

PLANT

Lz

Y



: I“}’”";" A

‘ {9 rirzary .
o Grit LY ca+t1_3 i >
nfluznt b A — A 7

SR ———= .Chem T T

: i ¥ Tanvs i

\\ i ‘% ’ < {

Sereoms Lok = I

et e e e ettt 0

“LLZ

. - e ST B
Sludze /0_’). - R
Secondary Secondary
- o 3.
_——51udge <

L S2tiling
,{./ Tonks

Syrernatent
Tiguid

Land- . Tod
s ~Zeds
£ill

Receiving Vaters

FIGURE 30 Clorine
Contact

JURIIN

UP-GRADED NORTH BERGEH TREATKDHT PLANT



278.

Secaucus Municipal Plant

Because the present flow wate is only 60% in comparison
to the designed capacit&, the plant operates with two of the
three primary settling tanks, one of the high-rate trickling
filters and two of the three secondary settling tanks., Al-
though the plant is generally applying treatment, due to the
low flow rate, it is possible to improve the system by the
correction of filtration pregently received in the system.
In adcdition, since a significant portion of the Town is zoned
for heavy industry, the nature of the sewage may change as
these areas are developed and tied into the municipal sewer
system. Thercfore, due to the acceptable treatment available
at this plant, it is not necessary to up-grede the plant's

treatment facilities.

Jersey City West Side Ylant

There are a number of prodlems which plague this plant.
Among them, the previously mentioned recurring dye component
of the influent sewage is a definite color pollutant of the
Hackensack River. In additien, a high grease and oil content
of the East Side Plant sludge, which is pumped to the West
Sidé Plant for treatment, is creating problems in sludge

handling and disposal facilities.

Obviously, the first step is to remove all grease and oil

contaminants in the seware and sludge influents. In addition,



279.

the color contaminants from the dyes must also be removed.
Trickxling filters should be used instead of an activated-
sludge process the regeﬁeration of bacteria would take less
time than for the activated-sludge process should the bacteria
be destroyed by toxic materials which are frequently fouhd in
industrial wastes. The basic design for this plant is similar
to that of "Triboro'" with the exclusion of sand filter beds
and the addition of separate sludge- grease removal equipment.

See Figure 31 for illustration.

Kearny Municipal Plant

The problems associated with this plant are obvious and
need not be discussed. Therefore, the modified design of
this plant will be similar to that of "Triboro!" as illustra-

ted in Figure 32,



Yecnanically-

Influent

Superna,aut
Ziguid from

DISCSuQTS

FIGURE NO. 31

UP-GRADED JEASEY CITY SEWERAGE Awdomq/f

. Grit r’#M“~W
: \\ S — S
. 3 !
eraval Ttaned
\\\~1/// wemoval | Crease g:igﬁis
Coagulazion “rap cTeer
Y pd
! A !
l/
| P R T
i S o §
. . i ; s
i v ' Trivery wm‘d///
1 : _.._._“J \/\
| £13 \ /
in
¥ S 1 .
R Trickling Filter ! 1 Tanks
4 Tanks N /wa\ ‘
v AN
} \/ 5 \y -
i \
Y -
*L \
Final Disposal
Chlorine
Primary & Secondary Contact ¥
Sludgec to Digesters Caxrbon Adsorption
1 and 2 Wesh Column
Water

*08e



To Influent Channel
A

™ma jtent Liquid

e
on Digesters///,—\\\\

Raw and Seccilary Sludges
from Settlins Taenks

Sludge
Digestaz

Digester

Nixing Chanber

2 4t la)
with Greaze and

.

Last Sice Plant
Sludge °

Y

Incinexration

5. Landfill

FIGURE KO. 31 (CONT'D)

UP-GHADED JERSEY CITY SEWERAGS AUTHORITY



Infiven

gxoaTs SurtAat o oaY

9

Recveled Prizary IfIluent

Supernatant Liquid

FPIGURE NO. 32

UP-GRADED KEARNY TRUATLENT PIANT

tar Aj .
- ir Floc-~ T
71 Grit >raLoy \ ~ —> Trickling Piliter -
Chamber tion .
bl - P
v | tling Tanks
Recycled Secondary Zffluent ™
Raw Sludge
Secondary Set- ' )
Chlorine seconcary set N
o e e OO,
e s N
// y *
PSR { i ™~ L
:7—__—\i\\_,/// tling Tanxs 7
| >
Contact
v
Secondary Sludge
: — Land=-
Sludge Dry- > £111
- ing zeds



283,

Advanced Wastewater Treatment, Culp, R.L. and Culp,
G.L., Van Nostrand- seinhold Co., New York (1971)

Aerobic Digestion Studies, Lawton, G.W. and Norman,
J.D., Jour. Water Tollution Control Federation, 36

No. 4

Application of Selected Industrial ¥ngineering Tech-

nigues to Wastewater ‘reatment Plants, U.S5. EPA

Technology Transfer Seminar Publication, Feb., 1973

Chemical Process Principles, 2nd sdition, Part 1,

Hougen, U.sa., Watson, k.M. and Ragatz, R.A., John
Wiley & Sons, Inc., lNew York (1954)

Chemistry for Sanitary cngineers, Sawyer, C., DMcGraw=-
Eill Book Co., New York (1960)

Chlorination for Control of Bacteria and Viruses in
Treatment Plant kffluents, Chambers, C., Jour. Water
Pollution Control Federation 43 (1971)

Concentration of Sewase Treatment Plant Sludges by
Thickening, kKatz, W.J. and Geinopolos, A., Proceced=-

ings - 10th Sanitary ingineering Conference - Waste
Disposal from water and wWastewater Treatment Processes,
University of Illinois, Feb., 1970

Design lLandbook of Vastewater Systems, Goodman, 3.L.,
Tecnnomatic FPublishing Co., Westport, Conn., 1971

besipgn of rinal Settling Tanks for activated Sludge,

Anderson, N.k., Sewage Works Journal 17, Jan., 1945



10, ZEnhancing Trickling Filter Plant Performance by Chemi-
cal Precipitation, Derrington, R.E., Stevens, D.H.,
and Lauvughlin, J.E., U.S. EPA Project 11010 EGL,

Aug., 1973

11. znvironmental Sanitation, Salvato, Joseph A. Jr.,
John Wiley & Sons, Inc., dew York, 1958

12. Yeasibility Keport: Water Pollution Control Systems -
In Connection with the Development of the Hackensack

l.eadowlands, Hudson and Bergen Counties, State of

lew Jersey, lHackensack i.eadowlands Development Commi-
sion, John J. kassner & Co., Inc., Consulting Engineers
1971

13. [ederal Guidelines for Design, Operation and laintenance
of Wastewater Treatment itacilities, U.S5. Federal Vater
Quality Administration and the U.3. Dept. of Interior,
Sept., 1970

14, Grit Removal from Sewage, Kivell, W.A. and Lund, N.B.,
Jour. Water Works and Sewerage 87, 1940

15. landbook of Water lesources and Pollution Control,
Gehm, H.W. and Eregman, J.I., Van hostrand-Reinhold
Co., New York, 1976

16. Yan Adapting, Dubos, R., Yale University Press, New